MODEL: FUB22M

3.5 hp 22”

-DISCHARGE MOWER

CUT SIDE

<o
<
%0
=
o8]
R
<
g
mem
el oM
DO
o28..
cCm D
.olca
@~ m
noa
N - ©
sO0
Q]

Mowers Without Height Adjusters

23

o]
©
D
=}
%]
o~
p4
e
%]

P/L 082784
O/M 082566
E/M 199265




MODEL: FUB22M
3.5 hp 22” CUT SIDE-DISCHARGE MOWER

Grass Catcher Model: GC6AA
Grass Catcher: P/N 161018
Repl. Bag: P/N 161158
index Part Index Part
No. No. Description No. No. Description
1 019034 Deck 20" 23 116619 Wheel Bolt w/Hgt. Adj.*
023822 Deck 22" 24 150201 Washer - Curved 5/16
2 030031 Blade - 20" Flat 25 113589 Wing - Knob
030049 Blade - 22" Flat 26 164681 Washer - Conical
3 Wheel Assemblye 27 157552 Cable Clamp
041533 6'%" Plastic - White - Diamond 28 156366 Screw - Sheet Metal #10 x 5/8
042739 7" Plastic - White - Diamond - Mag 29 166620 Wheel Bolt w/o Hgt. Adj.e
043000 7" Plastic - White - Diamond 30 157255 Boit - Blade
041525 7" Plastic - White - Diamond - 3 spoke 31 092668 Wheel Lever - Height Adjustere
041863 7" Steel - White-Rib-Flange Bearing 32 151936 Botlt- Curved Head 5/16-18 x 2-1/4
042432 8" Plastic - White - Diamond 33 152074 Rope Stop
043018 8" Plastic - White - Diamond 34 152371 Rope Guide
041111 8" Steel - White - Rib - Flange Bearing 35 153650 Shoulder Bolt - Hgt. Adj.e
4 051458 Control - Throttie w/Cable 36 092650 Back Plate - Height Adjuster R.H. Front LH. Reare
5 051425 Cable - Engine Blade Control 37 092643 Back Plate - Height Adjuster L.H. Front R.H. Reare
6 071563 Handle - Lower 38 452318 Nut- #10-24 HX Nylon Insert
7 071076 Handie - Upper 398 164999 Boit - 3/8-16 x 7/8 Thread Forming
072181 Handle - Upper Cushion Grip 40 164998 Bolt- 1/4-20 x 1/2 Thread Forming
8 101519 Baffle 20/22" Rear or Fronte 41 462093 Washer - Flat 1/4"¢
9 104687 Bail - Engine/Blade Control 42 458687 Boit-Hex Head #10-24 x 1/2
109470 Bail - Engine/Blade Control Vinyl Grip 43 153874 Boit- 1/4-20 x 2-1/4 Hex MHead
10 156877 Washer - 3/8 Hardened 44 715011 Hairpin Cotter
11 106914 Clip - Trailing Shield 45 715037 Nut- Keps 1/4-20
12 092601 Handie Bracket - Right Hand 46 715045 Boit- Hex Head 1/4-20 x 3/4e
13 092619 Handle Bracket - Left Hand 47 156406 Locknut 3/8-16 Lock
14 384619 Chute Deflector Assembly 48 715201 Boit- Hex 3/8-16 x 3/4 w/o Hgt. Adj.e
15 110379 Cabie Tie 49 715607 Washer - Belleville
16 114405 Trailing Shield - 20/22" w/o Hgt. Adij. 50 158469 Washer 3/8 SAE®
114421 Trailing Shield - 20/22" w/Hgt. Adj. 51 715508 Locknut 1/4-20 Top
17 114462 Plastic Tip - Setting Levers 82 001206 Decal - Blade Waming
18 094934 Blade Adapter 83 110064 Cap - Plastic
19 144063 ' Decal - Danger 54 311340 Washer - Hght. Adjuster ¢
20 310045 Nut- 5/16-18 Hex 55 150276 Key - Woodruff
21 799559 Decal - Starting Instructions 56 157560 Plate - casing
22 776500 Setting Lever - Height Adjustere

INDICATES OPTIONAL EQUIPMENT

INDICATES OPTIONAL EQUIPMENT

NOTE: This parts list covers several different mower models. Not all of the Parts listed may be used on your

particular mower.

35

S/N 239968
P/L 082784
O/M 082566
E/M 189265




